
 

DOKUZ EYLÜL UNIVERSITY 

GRADUATE SCHOOL OF NATURAL AND APPLIED SCIENCES 
 

 

 

 

 

ANAEROBIC DIGESTION OF PHOSPHORUS 

RICH SLUDGE 

 

 

 

 

 

by 

Enis TOKAT 
 

 

 

 

 

 

 

 

 

April 2008 

İZMİR 

 

 

 0



 

 

 

 

ANAEROBIC DIGESTION OF PHOSPHORUS 

RICH SLUDGE 

 

 

 

 

 

A Thesis Submitted to the  

Graduate School of Natural and Applied Sciences of Dokuz Eylül University 

In Partial Fulfillment of the Requirements for the Degree of Doctor of Philosophy in 

Environmental Engineering, Environmental Technologies Program 

 

 

 

 

 

by 

Enis TOKAT 
 

 

 

 

 

 

April 2008 

İZMİR 

 

 



 

Ph.D. THESİS EXAMINATION RESULT FORM 

 

We have read the thesis entitled “ANAEROBIC DIGESTION OF 
[...]
competitive advantage over other microorganisms and results in their preferential 

growth in the wastewater treatment system. Thus, the anaerobic-aerobic sequence 

 



 29

allows the selection of a large population of phosphorus-removing microorganisms 

(Bowker et al., 1987; Janssen et al., 2002). 

 
 
Figure 2.5 Mechanism of biological phosphorus removal 

 



 30

In biological phosphorus removal systems, phosphorus accumulates in the 

biomass and is removed in the form of waste-activated sludge. A recent study 

showed that nearly all the enhanced phosphorus removal is due to the storage of 

poly-phosphates. Therefore the waste activated sludge is expected to have higher 

phosphorus concentrations than conventional treatment systems. “Typical 

phosphorus concentrations in waste activated sludge from the Bardenpho and A/O 

processes are 4 – 6 % by weight…” (Bowker et al., 1987). 

 

2.4.2 Advantages and Disadvantages of Biological Phosphorus Removal 

  

The most important advantage of biological phosphorus removal is that no 

chemicals are used and no chemical sludge is produced which decreases the total 

sludge production. In addition, the surplus sludge dewateability does not decrease, 

the effluents salinity is lower, nitrification process inhibition is decreased, total 

nitrogen removal is not affected and the sludge quality increases (Janssen et al., 

2002). 

 

The most important disadvantages of biological phosphorus removal are; the 

dependence on wastewater composition, lower stability and flexibility, negative 

effect on sludge settleability and phosphorus release in sludge treatment (Janssen et 

al., 2002). 

 

2.5 The Biological Phosphorus Removal and Sludge Treatment 

 

The only difference of excess sludge withdrawn from the biological phosphorus 

removal systems is the higher phosphorus content, because of the mechanism of 

excess phosphorus uptake. As mentioned before the excess sludge can be treated by 

several methods. The phosphate can be released back from the cell structure if the 

anaerobic conditions occur. The phosphate release can be not only the biologically 

up taken excess sludge but also the decay of cells due to the mechanism of 

stabilization and long sludge ages. By the release of phosphate, the supernatant with 

 



 31

high phosphorus content, which is directed through the inlet of the treatment plant, 

increases the phosphorus load of the plant (Bowker et al., 1987: Janssen et al., 2002). 

 

It was stated by Janssen et al. (2002) that the gravitational sludge thickener 

supernatant can also contain 2 – 30 % of the influent phosphate load. It was also 

reported that in Germany, the phosphorus recycle in the supernatant of digesters is 

approximately 15 % of the influent phosphorus load. 

 

It was also quoted by Carliell-Marquet et al. (2001) that during the anaerobic 

digestion of the biological phosphorus removal sludge, 20 – 50 % of phosphorus is 

released. They studied on three anaerobic reactors with biological phosphorus 

removal sludge, chemical phosphorus removal sludge and a control excess sludge 

without biological phosphorus removal. It was determined that the phosphorus 

content of the sludges were 31 g/kg (dried sludge) in CPR, 26 g/kg for BPR and      

16 g/kg for control digester sludges. It was found that 10 % of magnesium and 20 % 

of phosphate remains soluble which indicates precipitation. 

 

In another paper of Carliell et al. (1997) the phosphorus contents were determined 

as 9 g/kg (dried sludge) for control digester, 11 g/kg for BPR and 36 g/kg for CPR. 

The low phosphorus content of biological phosphorus removal sludge was because 

the plant was not in full operation. 

 

Janssen et al. (2002) investigated some treatment plants with biological 

phosphorus removal and determine the phosphorus recycle by the supernatant of 

various sludge treatment processes. Among them Goor treatment plant has anaerobic 

digestion of primary and excess sludge and it was determined that 3% of influent 

phosphorus load is recycled with the anaerobic digester’s supernatant. The low 

phosphorus recycle is due to the calcium dosage.    

 

According to Jardin et. al. (1994) that for the enhanced biological phosphorus 

removal process, the phosphorus content of the activated sludge can reach values up 

to 7 % of DS. “During wastewater treatment, phosphorus can be bound in the excess 

 



 32

sludge by (i) enhanced removal in form of stored polyphosphate, (ii) by a 

conventional biological mechanism (part of the organic matter of the 

microorganism), and (iii) by chemical fixation to metal ions.”  It was proved by the 

first set of experiments in the study that the phosphorus was fixed due to the 

enhanced biological phosphorus removal process and stored in the cell structure as 

polyphosphates.  

 

Theoretically “most of the phosphorus eliminated as polyphosphate should be 

released during the anaerobic treatment of excess sludge”. The reason could be the 

chemical fixation of some part of the released phosphorus as metal phosphate 

precipitates. Jardin et al. (1994) tired to apply anaerobic digestion to phosphorus rich 

excess sludge and a mixture of primary and excess sludge with a retention time of 20 

days at mesophilic conditions. It was determined that 38 % of the Total-P of the raw 

excess sludge and 42 % of the Total-P of the raw mixed sludge was reduced. It was 

concluded that during the digestion of excess sludge, all of the phosphorus stored in 

the cell structure as polyphosphate was released, but only a part of it remained in 

soluble form. The chemically fixed phosphorus can be calculated as the difference of 

released and remaining phosphorus. It was also concluded that all of the released 

magnesium and 20 % of the total phosphorus could be fixed in the particular digester 

as struvite.          

 

The phenomenon given by Jardin et al (1994) was defined by Janssen et al. (2002) 

as follows: In addition to the release of phosphorus metals such as iron, aluminum, 

magnesium and calcium can bind phosphate. These metals are present in the 

wastewater sludge. In addition, as an anti-ion of phosphate additional magnesium is 

utilized during the biological phosphorus removal. These metals bind phosphates 

spontaneously during the digestion process. With the spontaneous binding, the 

phosphate that is recycled to the inlet of the treatment plant may be reduced. The 

phosphates can be separated as magnesium ammonium phosphate hexahydrate 

(MAP, struvite, MgNH4PO4*6H2O) and aluminum salts. 

 

 



 33

It was stated by Doyle et al. (2002) that the two components of struvite formation, 

phosphorus and ammonium can be found in high amounts naturally in wastewater. 

Magnesium has various sources such as hard potable water in the region of the 

W.W.T.P, sea water infiltration to the pipe line, industrial discharge and support 

material for anaerobic digestion. 

 

Struvite is a crystalline mineral that often accumulates on equipment surfaces 

of anaerobic digestion and post-digestion processes within the wastewater 

treatment industry. This scenario plagues the industry commercially through 

major downtime, loss of hydraulic capacity, and increasing pumping and 

maintenance costs. A novel solution to this problem is to recover phosphate as 

struvite before it forms-accumulates on wastewater treatment equipment (Adnan 

et al., 2003).  

 

2.6 İzmir Wastewater Treatment Plant 

 

İzmir W.W.T.P. is an advanced biological treatment plant which was taken into 

operation in the beginning of year 2000. The plant is designed to treat 7 m3/s average 

dry weather flow, 9 m3/s maximum dry weather flow and 12 m3/s maximum wet 

weather flow. The influent and effluent design characteristics of the plant are given 

in (Table 2.6). 

 
Table 2.6 Design characteristics of İzmir W.W.T.P. influent and effluent  

Influent Effluent 
Parameter 

Conc. (mg/L) Load (t/d) Conc. (mg/L) Load (kg/d) 

BOD5 400 242 20 12 

COD 600 363 100 60 

TSS 500 302 30 18 

Total-N 60 36 12 7.3 

NH4-N - - 10 6 

Total-P 6 3.6 -  

PO4-P - - 1 0.6 

 



 34

The plant consists of mechanical and physical treatment by fine screens, aerated 

girt chambers, primary sedimentation tanks, biological treatment by bio-p tanks, 

aeration tanks and final sedimentation tanks, and sludge treatment by mechanical 

thickening and belt presses. The plant is consisted of three parallel lines. The flow 

scheme of the plant is given in (Figure 2.6). 

 

   
re 2.6 Flow Scheme of İzmir W.W.T.P. 

In İzmir W.W.T.P. a modification of 5-Stage Modified Bardenpho process is 

us

 
Sl

ud
ge

 
re

cy
cl

e  
Fine Screens 

Aerated Grit 
Chambers 

Parshall 
Flumes 

Primary Settling 
Tanks 

Bio-P Tanks 

Aeration 
Tanks 

Final Settling 
Tanks 

Sludge Holding 
Tanks 

 

Centrifuges 

Polyelectrolyte 
Preparation Units 

Influent 

Effluent (discharge to sea or to 
irrigation system)  

Sludge cake to 
disposal area  

Dry Polyelectrolyte 

Screen 
press 

To Harmandalı 
landfill area  

Grit 
Washer  

To Harmandalı 
landfill area  

Lime Dosage For 
Stabilization 

In
ne

r M
ix

ed
 

Li
qu

or
 R

ec
yc

le
 

Ex
ce

ss
 

Sl
ud

ge
  

Figu

 

ed. In this process, the influent and return sludge are contacted in an anaerobic 

tank to promote fermentation reactions and phosphorus release prior to passing 

the mixed liquor through the four stages Bardenpho System. In the first anoxic 

zone nitrate nitrogen contained in the internal recycle from the nitrification zone is 

reduced to nitrogen gas (denitrification) by metabolizing influent BOD using 

nitrate oxygen instead of DO. About 70 percent of nitrate nitrogen produced in the 

system is removed in the first anoxic stage. In the first aerobic zone (nitrification) 

BOD removal, ammonium nitrogen oxidation, and phosphorus uptake occurs. The 

 



 35

second anoxic zone provides sufficient detention time for additional 

denitrification by mixed liquor endogenous respiration, again using nitrate oxygen 

instead of DO. The final aerobic stage provides a short period of mixed liquor 

aeration prior to clarification to minimize anaerobic conditions and phosphorus 

release in the secondary clarifier (Bowker et al., 1987). 

 

In İzmir W.W.T.P primary sludge and excess sludge is processed mechanically by 

us

he sludge is thickened by using belt type mechanical dewatering tables after the 

ad

  

ecause of the mechanical problems and inefficiency faced in the dewatering 

sy

ing sludge dewatering tables and belt presses. Primary sludge is pumped 

automatically from the primary settling tanks to sludge holding tank – 1 according to 

obtain a dry solids content of 2 – 3 %.  The tank has a volume of 2,860 m3 and 

settling of the sludge is prevented by mixing homogenously. Excess sludge is 

pumped from the return sludge pumping stations continuously to the sludge holding 

tank – 2. Withdrawn excess sludge has a dry solids content of 1 %. The primary 

sludge is also pumped from tank – 1 to tank – 2 continuously in a constant flow rate 

and mixed with excess sludge at 1:1 ratio in dry solids content. The mixed sludge 

was designed to have a dry solids content of 1.46 %. The sludge holding tank – 2 is 

mixed by giving air from bottom of the tank by diffusers which is designed to 

prevent anaerobic conditions and phosphate release from the cell structure. 

 

T

dition of 0.5 % polyelectrolyte and mixing. The dry solids content is increased 

from 1.46 % to 6 – 8 %. Thickened sludge is fed to belt presses and dewatered to   

20 – 25 % dry solids content. Sludge cake is mixed with lime for stabilization on 

transported to sludge landfill areas for disposal. The filtrate is used for washing the 

belts of both mechanical dewatering tables and belt presses. The remaining part of 

the filtrate is returned to the inlet of the treatment plant.  

 

B

stem by using belt presses, a new dewatering plant was constructed in the plant. 

The new plant, which consists of 7 high capacity and newest technology centrifuge 

machines, has been completed and taken into operation in the first week of July 

2007. The centrifuges were designed to be operated in two modes. In the first 

 



 36

operation mode all machines are used for dewatering the existing sludge more than 

20 % DS. In the second operation mode, which will be applied after the construction 

of the anaerobic digesters, 4 centrifuge machines will be used to thicken the sludge 

before anaerobic digesters to 4 – 6 % DS and 3 centrifuge machines will be used to 

dewater the digested sludge up to 30 % DS. The plant was designed according to the 

increases in the sludge quantities with the construction of a new treatment line, since 

the project tender of the new treatment line was conducted.      

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



 37

3. CHAPTER THREE                                                                           

MATERIALS AND METHODS 

 

3.1 Materials 

 

The materials used during the experimental studies that were carried out in İzmir 

W.W.T.P. laboratory are as follows;  

 

• An anaerobic digestion laboratory model. 

• A pH meter which can also measure the conductivity, salinity and ORP with 

electrodes. 

• An oven for dry solids measurements. 

• A furnace for volatile solids measurements. 

• A heater for the chemical analysis. 

• A spectrophotometer and appropriate cell tests for different kinds of 

experiments. 

• An analytical balance. 

• A shaker. 

• An incubator oven suitable for incubation at 35oC. 

• A laboratory digestion unit 

• A gas detector having methane and CO2 sensors. 

• A N2 and a CO2 gas tube 

• Sealed serum bottles and hypodermic glass needles  

• Membrane filter papers.  

• Several laboratory equipment and chemicals. 

• Sludge taken as inoculum from Ankara W.W.T.P. 

• Primary, excess and mixed sludge of İzmir W.W.T.P. (the characteristics of the 

sludges will be given as a separate chapter.)  

  

 

 

 

37  



 38

3.1.1 Anaerobic Digestion Laboratory Model 

 

In the experimental studies a laboratory model which was made of plexi-glass and 

stainless steel having five reactors was used. The Section of one digestion reactor is 

given in Figure 3.1 and the photo of the system is given in (Figure 3.2).  

Figure 3.1 Section of one anaerobic digestion reactor 

 

As it can be seen from Figure 3.1 there are three pipes on each reactor; sludge 

feeding, sludge withdrawal and gas collection. There is a valve on each pipe. In the 

sludge feeding and mixing parts, the pipes are plunged into the sludge more than half 

of the reactor sludge volume. The reason of this design is to prevent possible gas 

leakage from the sludge feeding pipe during the sludge feeding and from the bearings 

of the mixers.  

 

Sludge 
feed 

Gas 
collection

Sludge 
withdraw

Temperature 
sensor 

Mixer 

 



 39

Each reactor has 7 L capacity, but operation volume in this study was selected as 

6 L to obtain enough space for the gas production and foam formation. The reactors 

were operated at 10, 12, 15 and 20 days hydraulic retention times by withdrawing 

and feeding 600, 500, 400 and 300 ml’s of sludge daily from the reactors, 

respectively.   

 

Reactors were operated in the mesophilic conditions; therefore the temperature 

was kept constant at 35 ± 0.5oC. For this purpose, the reactors were heated by a hot 

water jacket surrounding the reactors. There is a temperature sensor in the middle 

reactor and the heaters automatically start and stop heating the water jacket 

according to the temperature in the reactors. The heater surrounds all the reactors and 

there are two mixers for mixing the water jacket, therefore the water and reactors 

were heated homogenously. 
 

Figure 3.2 Anaerobic digestion laboratory model 

 

The gas taken from each reactor was stored and the volume is measured by using 